
Prepared by: Bolton & Menk, Inc. – W13.111316  

 
 

 

Alternative Urban Areawide Review – Revised 
 

for 

 

City of Montrose  

 

Montrose, MN 

September 2017 

(Previously published October 2008.)



 

 
Prepared by: Bolton & Menk, Inc. – W13.111316 Project Title 
City of Montrose AUAR Revision (September 2017)  Page 2 

TABLE OF CONTENTS 
1. PROJECT TITLE ................................................................................................................................ 4 
2. PROPOSER ...................................................................................................................................... 4 
3. RESPONSIBLE GOVERNMENT UNIT (RGU)...................................................................................... 4 
[...]
Inc., and is a part of the City’s Comprehensive Plan. The comprehensive sanitary sewer study was 

based upon the land use plan as shown in Figure 6. The plan was developed with the two-phase 

approach of Interim and Full Build areas as described in Item 7. Figure 29 shows the proposed lift 

station service areas. Figures 30 and 31 show the existing sewer conditions. Figures 32 through 35 

show the proposed sanitary sewer collection system improvements for the interim area and Figures 

36 through 39 show the same for the full build area. 

Design Criteria: 
Calculation of wastewater flows from development of the AUAR area were based upon 
residential densities as outlined in Item 7. The design criteria used were based on the 
Recommended Standards for Wastewater Facilities (2004 Edition) prepared by the Great Lakes – 



 

 

 
Prepared by: Bolton & Menk, Inc. – W13.111316 Water Quality: Wastewater 
City of Montrose AUAR Revision (September 2017)  Page 41 

Upper Mississippi River Board of State and Provincial Public Health and Environmental 
Managers (Ten States Standards) and as adopted by the State of Minnesota. Projected sewer flow 
rates were calculated using the criteria shown below: 

Per capita flow rate 100 gallons/day 
Residents per household 2.5 
Peaking Factor Residential 3.0 (Population based) 
Low Density Residential 3 units /acre 
Medium Density Residential 8 units/acre 
Peaking Factor Commercial/Industrial 3.0 
Commercial 1500 gal/acre/day 
Industrial 2500 gal/acre/day 

 

Table 18-1. Summary of Total Wastewater Flows within AUAR Study Boundary (Includes Flows 

from Existing Developed Areas and AUAR Study Exclusion Areas) 

Land Use 
Developable  

Acres 
Households  

Per Acre 
Total 

Households 
Population 

Flow 
Calculation 

Total Avg.  

Daily  

Flow  

(MGD) 

Low Density 
Residential 

3,438 3 10,314 25,785 
100 

gal/person/day 
2.58 

Medium 
Density 
Residenti
al 

421 8 3,368 8,420 100 
gal/person/day 

0.84 

High Density 
Residential 

30 12 360 900 
100 

gal/person/day 
0.09 

        

Commercial 342 - - - 
1500 

gal/acre/day 
0.51 

Industrial 420 - - - 
2500 

gal/acre/day 
1.05 

 

Total Avg. Daily Flow from AUAR Full Build Area = 5.07 

The collection system has been sized to accommodate development from both the Interim and Full 
Build areas. Layout of the collection system has been designed such that construction of any 
portion of the system outside of the Interim Build area will not be necessary to serve the Interim 
Build area. Based upon the design criteria listed above, total anticipated wastewater flows from 
the Full Build AUAR area are a total average daily flow of 5.07 MGD and a peak flow of 15.22 
MGD (3.0 Peaking Factor) resulting from the Full Build scenario. The total flow includes existing 
and future flows from the study area exceptions within the AUAR study boundary as shown in 
Figure No. 3. 
 
The majority of the recommended collection system improvements will be implemented as 
development occurs. In other words, it is intended to construct the necessary trunk sewer lines and 
lift stations as part of each individual development. There is a possibility that specific cases will 
require service before a trunk main is in place to serve the area. Each of those cases will be 
evaluated at that time. 

 

 Describe waste treatment methods or pollution prevention efforts and give estimates of 

composition after treatment. Identify receiving waters, including major downstream water 

bodies, and estimate the discharge impact on the quality of receiving waters. If the project 

involves on-site sewage systems, discuss the suitability of site conditions for such systems. 

Wastewater from Montrose and Waverly are treated at the Montrose Regional Wastewater 



 

 

 
Prepared by: Bolton & Menk, Inc. – W13.111316 Water Quality: Wastewater 
City of Montrose AUAR Revision (September 2017)  Page 42 

Treatment Facility. The receiving water for the discharge from Montrose’s wastewater treatment 

facility is to an unnamed wetland (Woodland WMA) and then to an unnamed creek. The treatment 

facility operates under a NPDES permit and can treat an average wet weather flow of 0.781 mgd, a 

peak hourly wet weather flow of 1.380 mgd, 740 lbs/day of carbonaceous biological oxygen 

demand (CBOD5) and 822 lb/day of total suspended solids (TSS). The monthly average NPDES 

treatment limits are: 25 mg/l CBOD5, 45 mg/l TSS, 200 organisms per 100/ml fecal coliform, pH 

range of 6.0 to 9.0 standard units and 1 mg/l phosphorous. The treatment facility is meeting all 

current permit limits. 

 

The City of Montrose is currently operating under the NPDES/SDS Permit issued on June 4, 

2007.  The permit had an original expiration date of May 31, 2012 but has been extended by the 

MPCA until the MPCA issues an updated permit. Due to expected growth in the cities of 

Montrose and Waverly, as well as more stringent limits on receiving waters, discharge limits for the 

Montrose Wastewater Treatment Facility might become more stringent. The BOD limit might 

change from 25 mg/L to 15 mg/L and the TSS limit might change from 45 mg/L to 30 mg/L for the 

monthly average. The phosphorus limit might change from a monthly average of 1 mg/L to a mass-

loading limit based on the current NPDES permit. Based on the current treatment facility AWW 

flow of 0.781 mgd, the phosphorous monthly mass limit is 6.51 lbs/day. The Minnesota Pollution 

Control Agency (MPCA) must yet determine the final NPDES permit limits for future upgrades to 

the wastewater treatment facility. 

 

The farmsteads in the AUAR area have septic systems. The farmsteads will be connected to City 

sanitary sewer as the development reaches them and they are annexed into the City. At that time 

their septic systems will be properly abandoned. This will improve the quality of groundwater in 

areas that currently have septic systems. 

 

Since the Montrose Regional Wastewater Treatment Facility expansion in 2002 until 2012 the 

NPDES SDS permit has required that the City monitor the effects of increased wastewater 

discharge rates to the Woodland WMA. Specific items included in the monitoring were 

Chlorophyll, Dissolved Oxygen, pH, Phosphorus, specific conductance, temperature, and 

transparency. The permit also required a plant community integrity study be completed to monitor 

any effects of the WWTP discharge on the plant community. Monitoring during that period 

showed no impacts on Woodland WMA. The MPCA is planning to remove the monitoring 

requirements on Woodland WMA during the next permit update.   

 

 If wastes will be discharged into a publicly owned treatment facility, identify the facility, 

describe any pretreatment provisions and discuss the facility's ability to handle the volume 

and composition of wastes, identifying any improvements necessary. 

The sanitary wastewater will discharge to the publicly owned, Montrose Regional Wastewater 

Treatment Facility. The existing facility has an average wet weather treatment capacity of 0.781 

mgd and will require expansion to handle the proposed wastewater flows and loadings. The City 

will complete a wastewater treatment facility plan to address the future demanded increase in 

flows and loadings as development occurs.  

 

The estimated future flow to the Montrose Regional Wastewater Treatment Facility is 5.86 MGD 

average daily flow, shown in Table 18-2. Flows from the mobile home park are included in the 

Montrose subtotal flows. 
 



 

 

 
Prepared by: Bolton & Menk, Inc. – W13.111316 Water Quality: Wastewater 
City of Montrose AUAR Revision (September 2017)  Page 43 

Table 18-2. Summary of Total Wastewater Flows to Montrose Regional Wastewater Facility 

Location 
Number of  

Connections 
Population Flow Calculation 

Total Avg. Daily 

Flow (MGD) 

Existing Waverly Flow Total 520 1,300 80 gal/person/day 0.104 

Future Flows from Waverly 

LS #1 (TH 12) 
551 1,378 100 gal/person/day 0.138 

Future Flows from Waverly LS 
#2 (Carrigan Meadows) 

953 2,383 100 gal/person/day 0.238 

Future Flows from Waverly 
Future LS (NE Waverly) 

1,248 3,120 100 gal/person/day 0.312 

SUBTOTAL 

WAVERLY FLOWS 
3,272 8,180  0.792 

SUBTOTAL MONTROSE 

FLOWS 
   5.07 

TOTAL FLOW TO MONTROSE REGIONAL WWTF  5.862 

 
An estimated timeline for treatment plant expansion has been created using population 
milestones. Since the timeline for treatment plant expansions will rely solely on how quickly 
development occurs, accurate dates for treatment plant expansions cannot be estimated. In 
Table 18-3 below an estimate of 100 gallons/person/day has been used. At the present time, 
flows from commercial and industrial land uses within Montrose and Waverly are minimal. 
The area’s trends have shown that residents in Montrose and Waverly typically use less than 80 
gallons/person/day. Therefore, the 100 gallons/person/day would allow for some flow from 
commercial and industrial uses. If large industrial wastewater developments occur, the below 
table would need to be adjusted accordingly. 

Table 18-3. Estimated Timeline for Expansion of Montrose Regional 

Wastewater Facility 

Facility Expansion WWTP Capacity 

Estimated Maximum Population  

WWTP Will Service  

(Combined Montrose & Waverly) 

Current 0.78 7,800 

Expansion #1 1.5 15,000 

Expansion #2 3.0 30,000 

Expansion #3 6.0 60,000 

 
Alternatives for expansion of the treatment facility will include expanding to an activated sludge 
treatment process. The activated sludge process, particularly extended aeration facilities, has 
commonly been designed for cities, which must provide both industrial and municipal 
wastewater treatment. Activated sludge systems have the ability to treat shock or inconsistent 
loadings, the flexibility and reliability to produce an effluent to meet the discharge limits, and to 
provide low operation and maintenance costs. 

The following is a description of the proposed individual treatment components: 

Screenings 
A mechanical bar screen would provide removal of sticks, rags and the other large materials. These 
are removed to protect subsequent process equipment. The existing screen will be used at the new 
facility and the existing manual screen will be replaced with a new mechanical screen identical to 



 

 

 
Prepared by: Bolton & Menk, Inc. – W13.111316 Water Quality: Wastewater 
City of Montrose AUAR Revision (September 2017)  Page 44 

the existing mechanical screen. The dewatered screenings would be loaded into trash containers and 
hauled away. 

Grit Removal  
Following screening, flow would pass through the grit removal facilities, which removes sand, 
grit and other materials from the influent wastewater. Removing grit minimizes deposition of 
grit in downstream processes and premature wear of downstream process equipment. A vortex 
grit removal system is proposed for removing grit and would be housed in a new building and 
sized for future flows. In addition, a grit pump and grit classifier would be included as part of 
the grit removal process. 

Activated Sludge Process (Extended Aeration)  
Extended aeration plants are characterized by the following: introduction of raw wastewater 
directly to the aeration basin; long-term aeration; high mixed liquor suspended solids 
concentration (MLSS); high return activated sludge (RAS) rate; and low sludge wastage. The 
particular advantage of using a long retention time (usually 18 to 24 hours in the aeration basin) 
is that the design permits the plant to operate effectively even though flow and strength vary 
widely and allow biological organisms to consume the organic matter and nitrify the ammonia. 

Since activated sludge undergoes aerobic digestion in the aeration basin, more oxygen is 
required in the basin than is required in conventional single stage systems. To avoid excessively 
high MLSS and effluent solid losses, periodic solids wasting is required. The accumulation of 
inert solids actually controls the rate of sludge wasting. The extended aeration basin will be 
designed with a maximum solids retention time (SRT) of 25 days, organic loading of 15 
lb/day/1000 cubic feet of basin volume, a food to mass (F/M) ration between 0.08-0.1 lbs 
CBOD5/lbs MLVSS/D, MLSS between 2,500-3,500 mg/l and 1.5 lbs O2/lbs of peak hourly 
CBOD5. 

An anoxic and anaerobic basin for biological phosphorous removal would be provided prior to 
the aeration basin and allow for partial removal of influent phosphorous. A chemical feed 
system will continue to be utilized to ensure effluent phosphorous limits are met. 

Final Clarifier  
Activated sludge final clarifier must be designed to meet thickening as well as solid separation 
requirements. Since the rate of recirculation of return sludge from the final clarifier to the 
aeration basin is quite high, the surface settling rate and weir overflow rates should not exceed 
900 gallons per day per square foot (gpd/ft2) and 30,000 gallons per day per lineal foot, 
respectively. Using these surface settling rates and weir overflow rates, problems with sludge 
loading density currents, inlet hydraulic turbulence and occasional poor sludge settleability will 
be minimized. Solid loading rates are also maintained at a 35 lb/day/ft2 maximum. Scum 
collection and removal facility will be provided as well as sludge suction withdrawal in order to 
minimize effects of nitrification in the final clarifier. Two new final clarifiers, similar to the 
existing clarifiers, will be provided to augment the existing clarifiers. Due to heat loss in an 
extended aeration system, covers for the final clarifiers are provided in order to avoid freeze-up 
of the scum collection mechanism. As previously discussed, chemical feed facilities will also be 
provided for additional phosphorous removal if the biological process is not sufficient. 

Tertiary Treatment  
As previously discussed, tertiary treatment is required to meet the stringent effluent 
phosphorous requirements. Tertiary treatment processes consist of filtering the wastewater prior 
to discharging into the receiving stream. Tertiary filters are used to remove biological 
particulate, suspended solids, and residual insolubilized phosphorous that may be carried 
through a secondary treatment process. Tertiary treatment systems can be classified as granular 
media filtration systems and membrane filtration systems. Due to the stringent requirements 
and the growth potential, membrane filters are the recommended treatment alternative. 



 

 

 
Prepared by: Bolton & Menk, Inc. – W13.111316 Water Quality: Wastewater 
City of Montrose AUAR Revision (September 2017)  Page 45 

Membrane filters consist of microfiltration (0.1 microns) and ultrafiltration (< 0.1 microns) and 
are pressure driven to remove very fine particles from the wastewater. Membrane filters contain 
hollow fibers and the filtration takes place from the outer surface of the fiber to the hollow inner 
core. Feed liquid passes through the porous wall of the fibers while the solids in the feed stream 
are retained on the outside fiber wall. The difference in pressure between the outside and the 
inside of the fibers is known as the transmembrane pressure (TMP). The TMP is the pressure that 
drives the liquid through the porous walls of the membrane, filtering the liquid in the process. 
Feed and filtrate pressures are measured by pressure transmitters and the TMP is calculated. As 
particles build up on the membrane surface during filtration, an increase in TMP is required to 
maintain a constant flow rate. To restore performance, these particles must be removed 
periodically by backwashing. Backwashing typically consists of air scouring, chemical scouring 
and liquid backwashing. Backwash is sent to a backwash tank and eventually pumped to the head 
of the facility for treatment. Since membrane filters have very small pore sizes, a 1mm punch 
screen is recommended in front of the filters to provide protection of the filters. 

Benefits of membrane technology are the modular nature of membrane filters allows for 
increasing filter capacity by adding additional modules and the newer technology results in better 
effluent quality than conventional media filtration. 

Disinfection  
Ultraviolet (UV) light is a physical rather than a chemical disinfecting agent as compared to chlorine. 
UV radiations penetrate the cell wall of the microorganisms and are absorbed by nucleic acids, which 
either prevent replication or cause the death of the cell. The effectiveness of UV disinfection depends 
on UV intensity and exposure time. An open-channel single train disinfection system, using low-
pressure high-intensity UV lamps, would be provided for disinfection of the water before 
discharging. The existing UV disinfection system will be expanded to disinfect the increased flows. 
Additional banks of lamps will be provided to increase the capacity of the existing system. 

Biosolids Treatment & Storage 
Wastewater biosolids, or sludge, consists of solids removed from raw wastewater and biosolids 
generated in the treatment process. The proper handling and disposal of biosolids is an important 
aspect of wastewater treatment. A method that is economical and acceptable from health, 
environmental and aesthetic points of view must be selected. 

From 2004 to 2016, Montrose stored their biosolids in an on-site storage tank.  In 2016, 
Montrose made a policy decision to not apply biosolids to the land but rather dispose of stored 
biosolids at the City of Buffalo’s Biosolids Processing Plant.  At this plant, biosolids are dried 
and incinerated.  The City of Montrose recognized the many significant benefits to the 
environment by making this policy decision to not land apply biosolids.  It is intended that 
biosolids will continue to be disposed of at the Buffalo Biosolids Facility moving forward as 
the AUAR area continues to be developed.   

The treatment facility expansion will occur at the site of the exiting wastewater treatment facility 
and no additional land is required. The proposed treatment improvements will be located in one 
of the existing polishing ponds, and therefore no additional land is required to expand the 
wastewater treatment facility. 

 

 If the project requires disposal of liquid animal manure, describe disposal technique and 

location and discuss capacity to handle the volume and composition of manure. Identify any 

improvements necessary. Describe any required setbacks for land disposal systems. 

No animal wastes, except domestic pet waste, will be produced on site. 

 

 



 

 

 
Prepared by: Bolton & Menk, Inc. – W13.111316 Geologic Hazards and Soil Conditions 
City of Montrose AUAR Revision (September 2017)  Page 46 

19. GEOLOGIC HAZARDS AND SOIL CONDITIONS 

 Describe any of the following geologic site hazards to ground water and also identify them 

on the site map: sinkholes, shallow limestone formations or karst conditions. Describe 

measures to avoid or minimize environmental problems due to any of these hazards. 
 

Minimum Depth (in feet) Average Depth (in feet) 

Groundwater   2 Groundwater   37 

Bedrock         180 Bedrock          216 

The 109 wells located within the AUAR area showed a range in depth to groundwater of 2 to 80 

feet, with an average depth of 37 feet (County Well Index, Minnesota Geologic Survey, 2007). 

Three of the wells did not have water levels reported for them. The shallowest groundwater is in 

two places: T118, 26W, Section 1 (northwest side of Mud Lake (Woodland WMA)) and T118, 

25W, Section 6 (northeast of Mud Lake). The deepest groundwater is in T119, 26W, Section 36 

(south of Malardi Lake and east of the existing city boundary). The same 109 wells showed a range 

in depth to bedrock of 180 to 245 feet, with an average depth of 216 feet (only three of these wells 

had depths to bedrock reported; the rest did not reach bedrock) (County Well Index, Minnesota 